
 

 

 

 

 

 
  

This report is prepared for the sole use of  the  District of Squamish.  No representations of any kind are made by Urban Systems Ltd. or its 
employees to any party with whom Urban Systems Ltd. does not have a contract.  Copyright 2015. 

January 2015 

Liquid Waste Management Plan: 
Stage 2 - 3 Report 
District of Squamish 

File: 1928.0005.01 



 

ii | P a g e  

Executive Summary 
The District of Squamish (the District) has developed this liquid waste management plan (LWMP) to guide 
the District over a 20-year horizon for addressing sanitary sewerage and other liquid waste issues.  An 
LWMP is typically developed over three stages; a Stage 1 report was approved by the Ministry of 
[...]

 The results of the EIS should inform the need, if any, for advanced treatment beyond what is 
currently provided at the Mamquam WWTP. 

 

4.3.2 Environmental Impact Study 
To guide the evaluation in Stages 2 and 3, an EIS was completed for continued effluent release to the 
Squamish River (the final report was received by the Ministry of Environment in February 2014).  The 
purpose, process, key findings, and recommendations of this study are outlined below. 

Purpose 

The purpose of the EIS was to evaluate the option of discharging effluent from the treatment plant to the 
Squamish River and to recommend effluent criteria which will protect public health and the environment.  
The EIS sought to answer the question: What impact does effluent quality and flow have on the receiving 
waters, the Squamish river, both now and 20 years from now? 

Process 

The EIS considered changes in key parameters as a result of increased flows over the 20-year horizon, 
such as: organics, solids, nutrients (nitrogen and phosphorus), faecal coliforms, and metals.  Modelling 
was completed to estimate the potential resulting concentrations for an effluent release of 16,050 m3/d, 
which is the 7-day high effluent flow rate for a 2031 population of 27,000 residents (see Section 4.5).   

The EIS was also centered on the collection of environmental data for the Squamish River to better 
understand the environmental thresholds of this receiving water: a series of samples were collected over 
from August 6, 2013, to September 16, 2013, at both high and low tide conditions and submitted for a 
variety of analyses (full methodology is described in the EIS). 

The EIS recognised federal and provincial standards and existing receiving water uses, including fisheries 
and recreational use.   

Summary of findings 

For the 7-day high effluent flow rate of 16,050 m3/d, significant dilution potential is available in the 
Squamish River, even under low flow conditions.  The dilution ratios range from a minimum of 80:1 in 
February through to a maximum of 14,158:1 in October, with the average dilution ratio being 
approximately 1,250:1.  For the river 7Q2, the dilution ratio was estimated to be in the order of 290:1, 
based on full river flows.  Full results are reported and discussed in the EIS.  

Recommendations 

From the assessments that were completed, the following effluent criteria are recommended: 

 CBOD5 to be an average (quarterly average) equal to or less than 25 mg/L, with a maximum of 
45 mg/L. 

 TSS to be an average equal to or less than 25 mg/L, with a maximum of 45 mg/L. 



 

P a g e  | 21 

 Disinfection – the effluent faecal coliform concentration is to be less than or equal to 5,500 
counts/100 mL as a geometric mean.  If ultraviolet (UV) disinfection is the process of choice, the 
consideration should be given to a lower threshold (e.g., 1,000 counts/100 mL as a geometric 
mean), as this is easily achievable with UV disinfection and would provide a safety buffer, given 
the high recreational use for the Squamish River.  If chlorine is used for disinfection, the total 
residual chlorine concentration is to be less than or equal to 0.02 mg/L. 

 Ammonia – no treatment is needed to meet the Federal pre-discharge requirements of 1.25 mg/L 
as un-ionised ammonia.  No treatment is needed to meet with Provincial chronic concentrations at 
the end of the initial dilution zone. 

 Nitrate – in the event that nitrification occurs, there is no requirement to denitrify. 

 Phosphorus – treatment is not required, based on the low potential for environmental impacts as 
a result of the presence of phosphorus in the effluent. 

 

The results of the outfall assessment and the environmental impact study directly affect the proposed 
WWTP Plan below.  

4.4 Overview of the WWTP - Plan 
The WWTP - Plan was created with the intent of achieving the stated goal and objectives.  Therefore, the 
WWTP - Plan includes: 

 Actions to accommodate future flows and meet legislated redundancy requirements through 
capital upgrades, as per the MWR. 

 Actions to provide effective disinfection of treated effluent, as per the EIS. 

 Actions to monitor the potential impacts of leachate on the WWTP. 

 Actions to monitor the potential impacts of odour at the WWTP. 

 

An evaluation of options to achieve the goal and objectives of the WWTP is provided in each section; also 
evaluated as part of the WWTP - Plan was the feasibility of reclaiming treated effluent for beneficial re-
use. 

It is assumed that the WWTP will remain at the existing site for the foreseeable future.  This is based on 
the available area of the existing site and the anticipated relocation of the Public Works Yard. 

4.5 Growth and Flows 
In order to determine if the existing WWTP has the capacity and adequate treatment processes to 
accommodate flows over the 20-year horizon, it is important to establish reasonable estimates of 
population growth, I&I, and flows over the 2031 planning horizon. 

 



 

22 | P a g e  

4.5.1 Population 
The 2011 Census population of Squamish is 17,158.  Based on a review of historic growth in the 
community and on population projections in the District’s OCP, it was determined that a future population 
(2031) of 27,000 will be used for the LWMP, which is the low population projection in the OCP.  This 
population was also used to estimate future seven-day high flows for the dilution analysis in the outfall 
assessment and for consideration in the EIS.  

4.5.2 Inflow and Infiltration 
Inflow and infiltration currently adds an estimated 5,500 cubic metres per day (m3/d) to the base sanitary 
flow.  For the purpose of estimating future flows and for developing the WWTP - Plan, it is assumed that 
no improvements will be made in the collection system to reduce I&I and that new sewer extensions will 
be constructed to minimize I&I; that is, I&I is assumed to remain constant at 5,500 m3/d through to 2031.  
This is because construction of servicing infrastructure for new developments should result in fewer leaks 
and condition-related problems. 

Reducing I&I through a deliberate strategy is a community priority and forms part of the “Program 
Commitments” in this LWMP. 

4.5.3 Flow Projections 
Flow rates in 2011 and projected flow rates for 2031 are summarized in Table 4-1.  The projected values 
reflect the assumption that per capita flows and I&I remain the same as 2011, and are for a residential 
population of 27,000 people. 

Table 4-1 - Flow projections for 2031, for a residential population of 27,000 people 

Flow 2011 Values 2031 Projection 

Average dry weather flow (ADWF) 7,200 m3/d 11,340 m3/d 

Average wet weather flow (AWWF) 8,300 m3/d 13,500 m3/d 

Inflow and infiltration (I&I) 5,500 m3/d * 5,500 m3/d 

Maximum wet weather flow (MWWF) 14,088 m3/d 19,000 m3/d 

Seven-day high flow 11,325 m3/d 16,050 m3/d 

   *estimated 

The MWWF projection of 19,000 m3/d represents less than a 10% increase in the maximum Permit flow. 

4.6 Unit Process Capacities 
The Mamquam WWTP has been upgraded and expanded twice since its original construction in 1973. 
The first expansion occurred in 1996, with a second expansion in 2006. As a result, the facility has double 
trains for most of the unit processes. The Ministry of Environment Discharge Permit (No. PE-01512) was 
last amended on April 5, 2001.  



 

P a g e  | 23 

Kerr Wood Leidal Consulting Engineers completed a Capacity and Risk Assessment of the facility and 
reported their findings in a Technical Memorandum dated January 24, 2012 (file no. 463.237-300). This 
Memorandum was provided by the District of Squamish and is used as the basis for the summary that 
follows. 

4.6.1 Source of Sizing Criteria 
The unit process sizing criteria are extracted from the WEF (World Environment Federation) Manual of 
Practice No.8, and the ASCE (American Society of Civil Engineers) Manual of Practice No. 76, published 
as a joint document in 1998. The capacities of screens, pumps, etc. are taken from the recorded values in 
the January 24, 2012 Technical Memorandum by Kerr Wood Leidal. 

It is reported that the bio-reactors (aeration tanks) were originally intended to operate in the “Extended 
Aeration” mode of the Activated Sludge process. The Extended Aeration process should provide an 
aeration time between 14-34 hours (average 24 hrs). It has the advantage of minimizing production of 
waste sludge.  The conventional activated sludge process utilizes a 6-hour detention time with lower 
sludge recycle ratios; the High-Rate Activated Sludge process reduces the detention time even further to 
4 hours, with consequent higher production of waste sludge. 

Clarification is the next step in the process and the key parameter for sizing clarifiers is the surface 
loading rate, along with a host of other parameters. Surface loading rates are derived for the average 
daily flow and the peak hourly flow. The peak hourly flow is typically two times the average daily flow rate.  

A sidestream process at the Mamquam plant includes DAF (Dissolved Air Flotation) to thicken the waste 
sludge prior to dewatering. DAF loading parameters are given in terms of kilograms of solids loading per 
unit surface area of the DAF tank. 

Table 4.2 below provides the theoretical capacities of the aeration bio-reactors at both extended aeration 
loading rates and conventional activated sludge loading rates; Table 4.3 summarizes clarifier capacities 
at both average daily flow rates and peak hourly flow rates; and Table 4.4 summarizes loading on the 
DAF unit at both average daily flow rates and peak hourly flow rates. 

 

Table 4-2 Theoretical capacities of the aeration bio-reactors and activated sludge 

Process  
Bio-Reactors 

Year Installed 

Volume 
m3 

Extended Aeration Capacity (20 
hours) 1 

m3/d 

Activated Sludge Capacity (6 
hours) 2 

m3/d 

1996 2,500 3,000 10,000 

2006 3,016 3,620 14,480 

Total 5,516 6,620 24,480 

 

 

 



 

24 | P a g e  

Table 4-3 Clarifier capacities at average daily and peak hourly flow rates 

Clarifiers 
Surface Area  

m2 

Loading at Average Flow 
(18m3/m2/d) 3 

m3/d  

Loading at Peak Flow 
(48m3/m2/d) 4 

m3/d 

1996 450 8,100 21,600 

2006 580 10,440 27,840 

Total 1,030 18,540 49,440 

 

Table 4-4 Dissolved air flotation unit loading at average daily and peak hourly flow rates 

DAF 
Surface Area  

m2 
Loading at Average Flow 

(44kg/m2/hr) kg/hr 
Loading at Peak Flow 

(6kg/m2/hr) kg/hr 

2006 20 88 120 

 20 9,500 5 13,000 6 

 

Notes: 

1. The extended aeration process requires 20hr detention 

2. The conventional activated sludge process requires 6hr detention 

3. Clarifier design surface loading rate at average flow is 18m3/m2/d 

4. Clarifier design surface loading rate at peak flow is 48m3/m2/d 

5. The equivalent daily flow to produce 88kg/hr of sludge 

6. The equivalent daily flow to produce 120kg/hr of sludge 

A brief comparison of rated capacities with the projected flow horizons in Table 4.1 shows that the two 
bio-reactors do not have sufficient capacity if operated in the Extended Aeration mode, but do have  
sufficient capacity if operated in the conventional activated sludge mode, with increased waste sludge 
production.  The clarifiers have sufficient capacity for the 2031 projected flows. The DAF unit is 
undersized for the future projected loadings.  

4.6.2 The Municipal Wastewater Regulation 
The desired outcome of the Liquid Waste Management Plan is to allow the District of Squamish to comply 
with the B.C. Municipal Wastewater Regulation (MWR) and the Canadian Wastewater Systems Effluent 
Regulations (WWSER).  

The required effluent quality parameters to meet these regulations are discussed in the Stage 1 LWMP 
report and are further elaborated in the Environmental Impact Study (EIS) summarized in Section 4.3. 
The EIS concludes that BOD and TSS concentrations prescribed in the regulations should be met and 
disinfection of the effluent should be added. Ammonia and Phosphorus reductions are determined to be 
unnecessary in this receiving environment.  



 

P a g e  | 25 

The EIS also determined that this facility falls under the Reliability Category II in accordance with the 
definitions provided in the B.C. MWR. Category II indicates that “permanent or unacceptable damage to 
the receiving environment, including discharges to recreational waters and land, would not be caused by 
short term effluent degradation but would be caused by long term effluent degradation”. 

The Reliability Category in turn determines the level of redundancy required for each process component. 
This is given in Table 1 of Section 35 and Section 36 of the MWR.  A brief summary of the redundancy 
provisions for the unit processes at the Mamquam WWTP follows: 

Process Redundancy (%) 
Screening and grit removal: not specified 
Aeration basins: 75% 
Secondary clarifiers 50% 
Sludge thickening (DAF): not specified 
Disinfection: 50% 
Aerobic digesters: 50% 
  

The percentage redundancy value is defined as the remaining capacity with the largest unit out of service.  
Headworks operations such as screening and grit removal are not specified. The MWR also requires that 
air diffusers have multiple sections and that the oxygen transfer capability must not be measurably 
impaired with the largest section out of service. It also requires that the remaining capacity of blowers with 
the largest unit out of service be able to achieve the design maximum oxygen transfer.  

Table 4.5 provides a summary of the unit processes and the available redundancy expressed as a 
percentage of the design flow both in the 2013 values and the 2031 horizon. The design flow in this case 
has been taken as the “Seven Day High Flow” as expressed in Table 4.1. The table indicates the number 
of units, capacity of each unit, and comparison to the 2013 and 2031 flows.   

Table 4-5 Summary of treatment unit processes and available vs. required redundancy 

Process No. of Units 

Capacity of 
Each Unit  

m3/d 

Existing Max 
Flow m3/d 

Available  
Redundancy 
for Existing 

Plant 5 % 

2031 Max  
Flow 4 

m3/d 

Available 2031 
Redundancy 5 

% 

MWR Required 

Redundancy 6 
% 

L.S. #1 3 12,200 9,000 100 16,050 85 - 

L.S. #2 3 4,100      

Screening 2 18,000 1 9,000 160 16,050 125 50 

  18,000 2      

Degritters 2 18,000 1 9,000 100 16,050 66 - 

  9,500 2      

Bio-Reactors 2 5,000 1 9,000 55 16,050 35 75 

  7,500 2      

Sec. Clarifiers 2 8,100 1 9,000 96 16,050 56 50 

  10,4402      



 

26 | P a g e  

Process No. of Units 

Capacity of 
Each Unit  

m3/d 

Existing Max 
Flow m3/d 

Available  
Redundancy 
for Existing 

Plant 5 % 

2031 Max  
Flow 4 

m3/d 

Available 2031 
Redundancy 5 

% 

MWR Required 

Redundancy 6 
% 

DAF 1 9,500 1 9,000 - 16,050 - - 

        

Centrifuge 1 288 1 9,000 - 16.050 - - 

 

Notes: 

1. Train 1 units 

2. Train 2 units 

3. The 2011 Max Flow is the high 7-day flow for the year  should be 11,325 not 9,000 

4. The 2031 Max Flow  is the projected high 7-day flow for the year  should be 16,050, not 14,400 

5. The available redundancy is the capacity of the smallest unit as a percentage of the high 7-day 
flow. 

6. The MWR prescribed redundancy expressed as a percentage of Max Flow. 

 

4.6.3 Discussion of Redundancy Provisions 
There are no MWR redundancy provisions for pump stations. However, it is good practice to provide 
100% pumping redundancy in all sewage pump stations, since plugging or mechanical failure is common 
when pumping raw sewage.  There are two pump stations, each equipped with 3 pumps. Each station 
has better than 100% redundancy with 3 pumps available. As a further standby, an interconnection 
between the two stations could provide an emergency overflow if one station should fail completely. 

There are no MWR redundancy provisions for screening and grit removal. However, good practice would 
suggest a minimum redundancy of 50% be considered.  In this case, even with the largest unit out of 
service, the screening and de-gritting function can provide 50% capacity for the 2031 horizon. 

The MWR redundancy requirement for the aeration basins is 75% with the largest unit out of service.  The 
smaller aeration tank has a volume of approximately 2500 m3. In extended aeration mode (20 hrs 
detention) this translates to a processing capacity of 3,000 m3/d. The Kerr Wood Leidal risk assessment 
estimates the capacity at 5,000 m3/d (12-hour retention). This provides approximately 55% redundancy 
during the current 7-day high flow of 9,000 m3/d. 

The smaller secondary clarifier has a capacity of 8100 m3/d using a typical surface loading rate of 18 
m3/m2/d.  This meets the 50% redundancy requirement at the current 7-day high flow of 9,000 m3/d.   

There are no MWR redundancy requirements for the DAF unit or the centrifuge unit. 

The EIS recommends that disinfection be added, and the redundancy requirement for disinfection is 50%. 



 

P a g e  | 27 

There is currently no sludge digestion at the plant. However, if the process is converted to conventional 
activated sludge or to high rate activated sludge, the amount of waste sludge will increase and digestion 
should be considered. A digester can also perform the function of thickening, as well as stabilizing. 

4.6.4 Options for Meeting Redundancy Provisions 
In the context of a Liquid Waste Management Plan, there are several approaches to meeting the 
redundancy provisions.   The approaches can be briefly described as follows: 

 

Option 1: Add a third process train 

 A third train would comprise the aerated bio-reactor and clarifier. While there are many types of 
bio-reactor/clarifier configurations, a circular configuration similar to the 2006 expansion can be 
adopted for the purpose of cost estimating.  The existing site does not have sufficient room for 
this third train, and the structure would encroach on the Public Works area to some extent.  A 
conceptual layout is provided on Figure 4-1. 

 

Option 2: Convert to higher reaction rate process       

 The current extended aeration process is known as a low rate process because of the long 
hydraulic detention time in the bio-reactor. Variations of the historical activated sludge process 
include the following with corresponding design parameters: 

 

                                                   Detention time           Sludge return ratio           Concentration 

 hrs.  % mg/L 

Low Rate 24 100 6,000 

Medium Rate  6 50 3,000 

High Rate 4 200 7,000 
 

 Higher reaction rates result in a smaller bio-reactor.  The smaller existing tank has a volume of 
2200 m3. If the process is converted to high rate with a 4 hour detention time, the capacity of the 
reactor becomes 550 m3/hr, or 13,200 m3/d.  This represents more than 75% of the projected 
design flow of 16,000 m3/d.   So operating in high-rate mode can achieve the required 
redundancy.   

 However, the long detention time of the low rate extended aeration process achieves a 30-40% 
reduction of volatile solids (by converting to gas). The short time in the high rate reactor does not 
achieve much reduction of volatile solids, and consequent greater waste sludge production. 

 High rate processes are also subject to upset from variable flow rates, so it is advisable that this 
approach add a filtration step after the secondary clarifier. The filtration step provides additional 
BOD and TSS removal, and ensures that even with one unit out of service, there are sufficient 



 

28 | P a g e  

barriers to BOD or TSS breakthrough.  This approach has the added advantage of producing a 
much better quality of effluent when all units are operating.  A filtered effluent typically makes any 
disinfection process more effective. This approach is depicted on Figure 4-2. 

 

Option 3: Convert the bio-reactors to MBBR 

 Another approach to increasing the bio-reactor capacity is to install plastic media in the aeration 
tanks. The plastic media provide a matrix for micro-organisms to grow on. This results in a bio-
reactor that carries both a suspended growth mass as well as an attached growth mass in the 
same vessel. The process is called MBBR (Moving Bed Biofilm Reactor).  

 The process carries a significantly larger solids concentration in the bio-reactor and a lower 
detention time (usually 2 hours). It is a flow through process, meaning there is no requirement for 
sludge recycle and the biomass is self-regulating. 

 The use of plastic media will require the addition of fine screening to the headworks to avoid entry 
of larger particles. The inlets and outlets to the tanks must also be screened to prevent loss of the 
plastic media. This approach is depicted on Figure 4-3. 

 

4.6.5 Other Plant Processes 
The management of plant residuals includes screenings, grit and sludge. Screenings are partially 
dewatered and hauled to landfill.  The system works well, although operators report that rags periodically 
pass through the screens and enter the bio-reactor.  No upgrade to the screening system is 
contemplated, unless the process is changed to MBBR. 

Grit is removed by means of vortex separators, through a grit classifier and hauled to landfill. No 
modifications to the grit removal system are contemplated. 

Waste sludge is pumped to the Dissolved Air Flotation (DAF) unit. The DAF process thickens sludge from 
a solids concentration of 1% up to approximately 4%. The thickened sludge is transferred to the 
Thickened Waste Activated Sludge (TWAS) tank. The liquid fraction is returned to the influent pump 
station.  The DAF unit has a rated loading capacity of 4.4 kg/m2/hr, or the equivalent of a plant flow rate of 
9,500 m3/d.  This means that a second unit will be required soon. A second centrifuge has been 
purchased and installed. 

The TWAS tank is aerated to reduce odours. However, having a single tank presents some operating 
challenges. The tank must be cleaned on a regular basis, and a single tank means that the entire sludge 
process stream must be shut down to allow cleaning or maintenance. A parallel TWAS tank would 
alleviate these concerns. Sludge from the TWAS tank is transferred to a centrifuge for dewatering. The 
centrifuge capacity is rated at 12 m3/hr.  The current production rate of thickened sludge (4% solids) is 
approximately 64 m3/d. That results in an operating time of 5.3 hours. The future flow of 16,050 m3/d will 
result in a sludge production rate of about 120 m3/d, resulting in an operating time of 10 hours per day. 
The use of a second centrifuge will reduce the operating time. 



 

P a g e  | 29 

 

Figure 4-1 Upgrades Approach # 1 – Third process train 



 

30 | P a g e  

 

Figure 4-2 Upgrades Approach #2 - Added filtration 



 

P a g e  | 31 

 

Figure 4-3 Upgrades Approach #3 - MBBR



 

32 | P a g e  

4.6.6 The Impacts of Process Modification 
The discussion of process modifications to increase capacity and achieve compliance with the MWR 
redundancy provisions, shows that greater quantities of sludge would be produced with the high rate 
activated sludge process, and with the MBBR process.  

The higher rate processes will produce approximately double the quantity of waste sludge.  In view of 
this, it is advisable to include a digester to reduce the volatile solids content. Digestion will convert volatile 
solids to gas; digestion also has the effect of thickening as well as stabilizing the sludge. Aerobically 
digested sludge is typically more difficult to dewater than raw sludge.  Anaerobically digested sludge is 
easier to dewater, and has the advantage of producing digester gas which can be used for heating both 
the digester and the plant. The process also uses less power than the aerobic digester or the DAF. 
Although detailed energy calculations have not been prepared, if the 3rd plant upgrade approach is 
selected, the net electricity requirements of the plant will decrease due to: reduced blower requirements 
in the DAF unit; reduced blower requirements per m3 of flow in the bio-reactors; the opportunity to capture 
gas from the digestion units and the opportunity to configure the existing infrastructure instead of an 
additional process train (which would require site works, lighting, heating, etc.).  

For the purpose of this comparison, it is assumed that anaerobic digestion would be installed to offset the 
higher sludge production form high rate processes. If a third process train is considered, it may also be 
practical to convert from thickening and storage to anaerobic digestion. 

4.6.7 Overall Plant Capacity Upgrade Approaches 
Several approaches are examined to upgrading the plant processing capacity and conform to the MWR 
redundancy requirements. Approximate capital costs are developed and provided in Appendix B.  A 
summary of the capital cost estimates follows: 

1. Construct a third process train:                                                     $  6.0 million (capital) 

2. Convert to high rate activated sludge and add final filtration:        $  3.9 million (capital) 

3. Convert bio-reactors to MBBR                                                       $  3.1 million (capital) 

 

Each of these approaches requires expansion of sidestream processing units in order to deal with the 
additional sludge produced.  The sidestream plant upgrades are broken down as follows: 

a) Additional DAF unit:               $ 2.1 million 

b) Additional Centrifuge:              Budgeted $1 million in 2014 

c) Additional TWAS                       $ 1.5 million 

d) Anaerobic Digester                    $ 2.5 million 

 

The mainstream/sidestream combinations are: 

1. Third process train with additional DAF, TWAS and centrifuge 

2. High rate conversion with anaerobic digester. 

3. MBBR conversion with anaerobic digester. 



 

P a g e  | 33 

 

Table 4-6 provides a summary of the capital costs and annual costs of the above three combinations. 

Table 4-6 Summary of capital and annual costs (present worth) of upgrade options 

Item 
Combination 1 

1+a+b+c 

Combination 2 

2+b+d 

Combination 3 

3+b+d 

Capital (Mainstream) $6,000,000 $3,900,000 $3,100,000 

Capital (Sidestream) $3,600,000 $2,500,000 $2,500,000 

Total Capital $9,600,000 $6,400,000 $5,600,000 

Increased annual cost $250,000 $270,000 $240,000 

Present Worth of increased annual cost $4,000,000 $4,410,000 $3,760,000 

Total Present Worth $13,610,000 $10,810,000 $9,360,000 

 

Notes: 

 For the purpose of the comparison, the capital expenditures are taken in the present. 

 The increased annual costs are over and above the current annual costs and include increased 
power consumption and increased processing and hauling of sludge.  In the case of combination 
1, the sludge quantity is increased by 33% (third train). In the case of Combinations 2 or 3, the 
sludge quantity is increased by 50% to account for greater waste sludge production. 

 The Present Worth of the annual cost increases is calculated on the basis of a 2% compound 
interest savings factor over a 20-year period. 

 Capital costs include 15% for engineering design and 25% contingency. 

 Design and construction costs for upgrading the centrifuge were budgeted for in 2014; these 
costs have not been included in the required funding for WWTP upgrades as recommended in 
this LWMP. 

 It is prudent to budget for the range of WWTP - Plan options as additional study is required to 
finalize the preferred process configuration. For example, it is common to conduct some pilot 
scale testing of new processes to confirm their feasibility. As a result, it is recommended that the 
District budget for the range of options however proceed with further study into the lowest option 
– the most preferred option – as described further below.  

4.7 Options for Disinfection 
Three options for disinfection at the Mamquam wastewater treatment plant are explored in this LWMP: 
[...]
Ehren Lee, P.Eng 
 
/el 
 
 
\\usl.urban-systems.com\projects\Projects_VAN\1928\0005\01\M-Meeting-Notes\March 2014 Committee meeting\2014-03-18-committee meeting #4 meeting notes.doc 



DISTRICT OF SQUAMISH 

LIQUID WASTE MANAGEMENT PLAN 

Stage 2-3: Committee Meeting #4 

March 2014 



 

Desired Meeting Results 
Combined Committee Meeting #4 
 

 Purpose: To discuss the Environmental Impact Study (EIS) and 
provide input on disinfection and biosolids. 

Desired Meeting Results 

• Satisfied with EIS findings. 

• Discussed rationale for upgrades at the plant. 

• Input received on EIS, disinfection and 
biosolids. 



Overview  

 LWMP Process  

 Stage 1 - Review  

 Process 

 Issues 

 Priorities 

 Long list of management options 

 Community engagement 

 Stage 2 - 3 

 Qualitative prioritization 

 EIS and Outfall Assessment 

 Game Plan for the WWTP 

 Draft commitments for other programs; e.g. I&I 

 Funding and reporting 

 

 



LWMP Process 

 Stage 1 – “Identify” 

 Define issues and concerns 

 Identify feasible solutions 

 Stage 2  - “Evaluate” 

 Evaluate options and select the preferred 

 Stage 3 – “Adopt” 

 Enacted by By-law  legal document 

 

 

 
Begin Stage 1 End Stage 3 

Stage 2 

    Expanding thinking       Converging thinking 



Today’s Focus 

 LWMP Priorities Review 

 Environmental Impact Study 

 Squamish River 

 Federal and provincial requirements 

 What we learned and what we recommend 

 Game Plan for WWTP 

 Areas of Key Input 
 EIS 

 Disinfection 

 Biosolids  
 

 

 



Stage 1: Management Options 

Liquid Waste Management  
Option - Program 

Key Topics and Examples 
 of Stage 2 Analysis 

Wastewater Treatment Plant 
(WWTP) Game Plan 

• Striving for Municipal Wastewater Regulations 
• Safeguarding Squamish River 
• Introducing upgrades as the population grows 

Enhanced Squamish Biosolids 
Program 

• Identifying market and customer opportunities 
• Determining local and regional government roles 
• Affordability 

Reduce Sanitary Flows: Inflow 
and Infiltration (I&I) and Water 
Use 

• Incentives for household water conservation 
• Setting reduction commitments 
• Obtaining accurate sanitary flow measurements 



Stage 1: Management Options 

Liquid Waste Management  
Option - Program 

Key Topics and Examples 
 of Stage 2 Analysis 

Source Control: Influent Quality 
Leadership 

• Reducing fats, oil, grease, metals, etc. 
• Public education programming 
• Meeting regulations/permitting, etc. 

Leachate Management • Flow and concentration management 

Reclaimed Water: Feasibility 
Check 

• Opportunities for readily apparent use of reclaimed water for 
agriculture and industry 

Squamish Integrated Stormwater 
Management Plan (ISMP) 

• Reducing common urban runoff pollutants 
• Minimizing the impacts of urban runoff on receiving environment 
• Addressing the impacts of population growth 



Water Usage Schematic 

WATER 
SOURCE 

FLUSHING 

WASHING 

DRINKING / 
COOKING 

WASTEWATER 

DIVERSION/ 
EXTRACTION 

TREATMENT 

RIVER, LAKE, AQUIFER 



What’s in wastewater? 

 Must Consider 
 Suspended particles (TSS), Dissolved metals and organics (TDS) 

 Nutrients (P, N), Biochemical Oxygen Demand (BOD), Micro-organisms 

 

 Must Consider: 
 Increased turbidity 

 Toxicity to fish and other aquatic life 

 Nutrients promote growth of aquatic plants 

 BOD depletes natural dissolved oxygen 

 Micro-organisms increase risk of disease 

 



Basic Treatment Plant Components 

FROM 
COLLECTION 

SYSTEM 

SCREENING 
GRIT 

REMOVAL BIO-REACTOR CLARIFIER DISINFECTION 
CLARIFIED 
EFFLUENT 

DEBRIS GRIT 

TO LANDFILL 

BIOSOLIDS RETURNED TO 
ENVIRONMENT 

SLUDGE PROCESSING 
• DIGESTION 
• DEWATERING 
• COMPOSTING 

EFFLUENT  
RE-ENTERS 

WATERSHED 
OR AQUIFIER 

RETURN WASTE 



The Existing Squamish Plant 

 Front end screens and degritter units 

 Suspended growth bio-reactors 

 Clarifiers with adjustable sludge return/waste 
ratios 

 Disinfection is not currently practiced 

 



SLUDGE 
PROCESSING 

BIOREACTOR 

CLARIFIER 

BIOREACTOR 

FRONT END 



Squamish River: EIS 

 Overview of the EIS process 

 Key components of the EIS 

 Key outcomes 

 



Squamish River: EIS 

 Overview to the EIS Process 

 Purpose – to recommend effluent criteria which will protect 
public health and the environment 

 Focus – continued effluent release to the Squamish River 

 Recognises Federal and Provincial standards and existing 
water uses, including fisheries and recreational use 

  Summarise current status of endocrine disrupting substances 

 Terms of reference finalised in January 2013 
 

 

 



Squamish River: EIS 

 Background information – Squamish River 

 Key uses are recreational and fisheries 

 No water licenses and 1 authorised discharge (Mamquam 
sewage treatment plant) 

 Historical industrial use but limited current industrial use 

 Limited water quality data – sampling over the summer 2013 

 Low concern with current water quality 

 Bacteriological data indicate potential influence from effluent 
release 

 

 

 



Squamish River: EIS 

 Environmental Impact Study - Methodology 

 Effluent 20-year 7-day high flow protections: 16,050 m3/d  

 Average month and 7Q2 low river flows 

 Background water quality from summer river monitoring 

 Considered changes in key parameters: organics, solids, 
nutrients (nitrogen and phosphorus), faecal coliforms and 
metals 

 Would the changes result in unacceptable river conditions? 

 



Squamish River: EIS 

 Environmental Impact Study – Primary Outcomes 

 Average dilution ratio 1,250:1; 7Q2 dilution ratio 290:1 

 CBOD5 and TSS to be 25 mg/L average, 45 mg/L maximum 

 Ammonia – no treatment needed to meet Federal or 
Provincial requirements 

 Nitrate – no treatment needed 

 Phosphorus – no treatment needed 

 Disinfection ≤ 5,500 counts/100 mL (geometric mean) – to 
protect recreational use.  If chlorine used, need to 
dechlorinate  

 Recommended reliability category II  

 



Squamish River: EIS 

 Primary Outcomes – Endocrine Disrupting Substances 

 Interfere with the endocrine system – at very low 
concentrations 

 Complex to understand – limitations with monitoring and 
understanding bio-degradation pathways 

 Treatment approaches: attachment to sludge, biological 
treatment and advanced treatment (activated carbon, 
oxidation, etc.) 

 No advantages with implementing advanced treatment 

 Need direction from higher levels of government 

 Where possible, manage at source  

 
 

 



WWTP Game Plan 

 Goal: Flows are discharged without compromise to public 
health or the environment 

 Objectives: 

1. Increase capacity to keep pace with growth 

2. Improve effluent quality to keep pace with 
regulations (focus of this discussion) 

3. Optimize energy consumption and implement 
recovery where possible 

4. Repair/improve poorly functioning components 



WWTP Game Plan: Expansion 

 Background on MWR 
 How it guides us: 

 …requires secondary treatment for up to 2x ADWF… 

 …requires redundancy of 75% of design flow with one unit out of 
service… 

 Open to alternatives so long as a) federal bypass needs met and b) 
effluent quality remains high 

 Address I/I and water conservation too 

 

 Final Committee meeting: compare and select Game Plan 
options 

 MWR-Hydraulics 

 Custom Squamish approach 

 

 



WWTP Game Plan: Disinfection 

 Disinfection is achieved with the use of a powerful oxidant 
such as chlorine or ozone 

 

 Ultra-violet light is also effective at destroying bacteria if the 
water is reasonably clear 

 

 If chlorination is used, de-chlorination is also necessary as 
fish are very sensitive to chlorine 



WWTP Game Plan: Disinfection 

  Chlorination UV Treatment 

A
d

va
n

ta
ge

s 

- Broadly used as a treatment process 

- Typically lower capital cost than UV 
treatment 

- Effectively inactivates giardia and 
cryptosporidium 

- Typically lower operating and maintenance 
costs than chlorination 

- Requires no handling or storage of chemicals 

- Highly effective and reliable 

- Can often be retrofitted in plants 

D
is

ad
va

n
ta

ge
s 

- Chlorination must be followed by de-
chlorination 

- Requires handling and storage of 
chemicals 

- Typically higher operating and 
maintenance costs than UV 

- Energy intensive 

- Typically higher capital costs than chlorination 

- UV lamps can foul, which requires 
maintenance 

K
ey

 

Fa
ct

o
rs

 

- Residual chlorine concentration must be 
less than or equal to 0.02 mg/L (EIS) 

- Feasibility is dependent on quality of effluent 
(must exhibit sufficient UV transmittance) 



WWTP Game Plan: Disinfection 

 Key topics for discussion: 

 Operator / District preference 

 Public opinion 

 Health and safety 

 Adequacy of UV transmittance 



WWTP Game Plan: Disinfection 

 High-level costing 

 Questions for discussion 

  

Chlorine Gas / Sulphur 

Dioxide 

Sodium Hypochlorite / 

Sodium Thiosulphate 
UV Treatment 

Capital $ 1,580,000 $ 1,360,000 $ 1,120,000 

Annual $ 112,000 $ 526,000 $ 90,000 

Total 

Present 

Worth 

$ 3,240,000 $ 9,200,000 $ 2,450,000 



WWTP Game Plan: Biosolids 

 Aerobic digestion  

 Stabilize and thicken  

 

 Dewatering with a centrifuge 

 Increases the solids content from 3-4% to 20-25% 

 Stabilized dewatered sludge is known as biosolids 

 

 Biosolids can be beneficially used 

 BC OMRR (Organic Matter Recycling Regulation) 

 



WWTP Game Plan: Biosolids 

 LWMP biosolids priorities 
 Reduce cost and footprint of trucking 

 Develop long-term security 

 Ensure final product is environmentally safe 
 

 Option 1: Status Quo 
 Squamish Plant  Carney’s  Whistler  Carney’s  

landfill/USA/reuse 

 Advantages: already established; District person-power 
requirements are low; semi-regional 

 Disadvantages: trucked twice; uncertain future; expensive 
trucking costs 
 

   



WWTP Game Plan: Biosolids 

  Option 2a and 2b: Reduce Trucking 
 Squamish Plant  Carney’s/District  landfill/USA/reuse 

 100% Processed in Squamish 

 Advantages: 100% processed in Squamish; lowers trucking; 
more certainty for future 

 Disadvantages: creates two processing facilities in the region; 
potentially more operational/environment responsibility for 
District 



Stage 2-3: Next Steps 

 Consult the public 

 Further refine options 

 Outline financial strategy 

 Committee meeting #5 

 Consult the public 

 Council 

 Distribute draft report 

 Adoption of the LWMP 

 

 

 

 

 



 
 

Vancouver, BC   

 
 
 
 
Subject: LWMP – Committee Meeting #5 
Date: May 14, 2014 
Meeting Date: 10am to 12pm 
Location: Municipal Hall – Central Meeting Room 
File: 1928.0005.01 
Prepared By: Ehren Lee 
Distribution: All 
 
Attendees Company Email 
David Roulston DoS droulston@squamish.ca 
Christine Matthews DoS cmatthews@squamish.ca 
Sabina Foofat DoS sfoofat@squamish.ca 
Ehren Lee Urban Systems elee@urbansystems.ca 
Peter Gigliotti Urban Systems pgigliotti@urbansystems.ca 
Jack Cooley Squamish Streamkeepers jackcooley39@gmail.com 
Cindy Watson Vancouver Coastal Health cindy.watson@vch.ca 
Paul Wick Squamish First Nation Paul_wick@squamish.net 
 

 
1.0 MEETING AGENDA 

 
a. WWTP Plan – Options 1, 2 and 3 

 Options, treatment processes, digesters, odours, disinfection and biosolids 
b. Overall LWMP Program Overview 

 Program components, objectives and spending levels 
c. Spending Level Review 
d. Comments and discussion 

____________________________________________________________________________ 
 

2.0 MEETING NOTES 
 
1. WWTP Plan: There is strong Committee support for the recommended WWTP Plan Option #3 which 

includes converting existing bioreactors to ‘moving bed bio-film reactors’ (MBBR). Key reasons for the 
support for this Option is the low cost (capital and operating) and the reduced construction footprint.  

2. Digestion: There is strong Committee support to consider digestion (including gas recovery for boiler 
heating) as a key method of enabling additional flows in the plant (to accommodate growth) and for 
handling odours which currently off-gas in the DAF and centrifuge processes. Monitoring odour pre-
post MBBR conversion and constructing the digester is recommended.  

3. Disinfection: Confirmed that UV disinfection is the preferred method by the Committee, by the Public 
and by Staff.  

4. Biosolids: There is strong support for proceeding with biosolids management under the current 
approach including two improvements: creating a detailed long-term agreement with Whistler and to 
develop new ways to reduce trucking impacts such as fleet optimization.  

5. Integrated Stormwater Management Planning: There is strong support to initiate integrated 
stormwater planning in Squamish by aligning with select components from the Metro Vancouver 
experience. The program in Squamish will evolve gradually as new funding is defined and secured. 
There was additional encouragement from the Committee (which matches public sentiments to date) 

mailto:droulston@squamish.ca
mailto:cmatthews@squamish.ca
mailto:sfoofat@squamish.ca
mailto:elee@urbansystems.ca
mailto:pgigliotti@urbansystems.ca
mailto:jackcooley39@gmail.com
mailto:cindy.watson@vch.ca
mailto:Paul_wick@squamish.net


 
MEETING NOTES 
Subject: Liquid Waste Management Plan: Committee Meeting #5 
Meeting Date: May 14, 2014 
File: 1928.0005.01 
Page 2 of 2 

 
 

 
Vancouver, BC 

to include a strong but focused public engagement program to influence resident and business 
behaviors for on-site water-related-activities e.g. car washing, landscaping, and construction 
practices.   

6. Source Control Program: There is strong support for the source control program currently underway 
including a focus on sanitary issues initially. Eventually, a study should be completed to develop a 
comprehensive long-term source control program which allows the current program to adapt to future 
sanitary and stormwater needs.  

7. Flow Management – I/I and Conservation: This program is recommended to proceed with initial 
funding as proposed with minor increase to I/I budgets to include additional pipe assessments 
(approx. $12,000+ per year over originally proposed budget). Both I/I and Conservation programs will 
adapt over time as new information is collected, significant results are achieved and as revised 
objectives are pursued.  

8. Final Steps: Urban Systems to complete the Draft Stage 2-3 Report in late May including providing a 
two week window for Committee feedback. During this time and into June 2014, Staff and Urban 
Systems will finalize the budget-schedule for the programs and projects with the aim of striking a 
balance between new works and affordability.  

9. Public Feedback: A Farmer’s Market booth is scheduled for late May or early June to receive final 
feedback on the proposed programs, projects and spending levels prior to presenting the Stage 2-3 
Report to Council in the summer. 
________________________________________________________________________________ 

  
 

URBAN SYSTEMS LTD. 
 
Ehren Lee, P.Eng 
 
/el 
 
 
U:\Projects_VAN\1928\0005\01\M-Meeting-Notes\May 14 2014 Committee Meeting\2014-05-14-committee meeting #5 meeting notes.doc 



 

P a g e  | 71 

 
 
 
 
 
 
 
 
Appendix B 

Class D Cost Estimates 

  



 

72 | P a g e  

Table B.1 Wastewater Treatment Plant Upgrades – Capital Cost Estimates: Third Train 

Component Cost ($) 

Common excavation                                                                                              50,000 

Demolition 50,000 

Concrete 850,000 

Aeration equipment supply                                                                                    400,000 

Clarifier equipment Supply                                                                                     750,000 

Sludge pumps and ancillary                                                                                    100,000 

Steel divider walls                                                                                                    350,000 